{#) Husqvarna

FS 570 2010 <2010><EU><2403J0>

ACCESSORY PACK
8640
OHNE ABBILDUNG 0
WITHOUT ILLUSTRATION “
|l
P o
TECHNISCHE DOKUMENTATION { E$ o @ ‘ T ‘ (. e
TECHNICAL DOCUMENTATION "‘_ . ‘
DOGUMENTATION TECHNIGUE = Q@
NOTE TECNICHE - ' ®_ (“‘
T
Pos Part Number Description Additional Text Quantity
0 81206016100 FILTER SUPPORT WITH SIEVE 1.00
0 61112040000 REVIEW MIRROR L/S 07 1.00
0 61112041000 REVIEW MIRROR R/S 07 1.00
0 58412080000 REFLECTOR RED EU+AUS 1.00
0 58412080050 BRACKET FOR REFLECTOR 1.00
0 0966050203 OVAL HEAD SCREW DIN0966-M 5X20 2.00
0 40006006000 WASHER 6MM 2.00
0 0125050003 WASHER DIN0125-A 5,3 3.00
0 0021060003 Washer DIN9021-A 6.4 ONLY USA 1.00
0 0985050003 Self locking nut DIN 985 M5 2.00
0 5030314013390 FOOTPEG L.+R. CPL. 03 1.00
0 0019080206S FLAT HEAD SCREW M. ISA45 M8X20 2.00
0 81202002000 FATBAR PAD HUSABERG 09 1.00
0 44011076200 Cable tie 200/4.6mm black 1.00
0 81203190000 ENGINE GUARD 1.00
0 0025060356 HH collar screw M6x35 TX30 1.00
0 81212002000 BAG HUSABERG 1.00
0 H38090110 HUSABERG BALLPOINT PEN 1.00
0 50302044000 CLAMP FOR MIRROR CPL. 09 1.00
0 0912050063 AH SCREW DIN 912 M 5X6 1.00
0 59002044000 CLAMP MIRROR WITH PIN 1.00
0 58412040050 SUPPORT FOR MIRROR LC4 '98 SUPERMOTO PRESTIGE | 2.00
1 3CMO090035JEN SPC ENGINE 570 FE 2010 1.00
1 3802017EN OWN.MAN. FE-FC390/450/570 2010 1.00
1 3CF2403J0EN SPC CHASSIS FS 570 2010 1.00
29 81229099000 TOOL SET 2009 1.00
31 50329080100 WRENCH SW=17/21/27/32 B&F 1.00
32 81229071000 OPENER HUSABERG 1.00




33

60029070200

T-WRENCH WS=6/8/10 TX=45 B&F

1.00

34

78029072000

Spark plug wrench

1.00




